
NPDES Permit No. NH0100544 
Page 1 of 18  

 

 
 AUTHORIZATION TO DISCHARGE UNDER THE 
 NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §1251 et seq.; the "CWA"), 
 
 The Town of Sunapee, New Hampshire 
 
is authorized to discharge from the Wastewater Treatment Plant located at 
 

Treatment Plant Road (Route 11) 
Sunapee, NH 03782-0347 

 
to receiving waters named 
 

Sugar River (Hydrologic Basin Code: 01080106) 
 
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein including, but 
not limited to, conditions requiring the proper operation and maintenance of the Sunapee Wastewater Treatment 
[...]
C. Non-conventional and Toxic Pollutants ..................................................................................................... 15 
7Q10 Flow and Available Dilution .................................................................................................................... 16 
1. Total Residual Chlorine ............................................................................................................................ 17 
2. Oil and Grease .......................................................................................................................................... 17 
3. Ammonia as Nitrogen ............................................................................................................................... 18 
4. Phosphorus ............................................................................................................................................... 22 
5. Nitrogen .................................................................................................................................................... 25 
6. Metals ....................................................................................................................................................... 26 
7. Whole Effluent Toxicity (WET) ............................................................................................................... 35 

 OPERATION AND MAINTENANCE ...................................................................................................... 36 

 SLUDGE ...................................................................................................................................................... 37 

 ESSENTIAL FISH HABITAT ................................................................................................................... 38 

 ENDANGERED SPECIES ACT................................................................................................................ 39 

 ANTIDEGRADATION............................................................................................................................... 40 

 MONITORING AND REPORTING ......................................................................................................... 40 

 STATE CERTIFICATION REQUIREMENTS ....................................................................................... 41 

 COMMENT PERIOD, HEARING REQUESTS, AND PROCEDURES FOR FINAL DECISIONS . 41 

 EPA-NEW ENGLAND/STATE CONTACTS .......................................................................................... 41 
 
  



                                                                                                          
NPDES Permit No. NH0100544 

Page 3 of 44  
 

  

Figures 
 

 

 

 

 
  

Figure 1: Locus Map - Sunapee WWTF ...................................................................................................................... 43 
Figure 2: Flow Diagram .............................................................................................................................................. 44 

Tables 

Table 1: Applicable Ammonia Criteria ....................................................................................................................... 19 
Table 2: Mass Balance Equations for Determining Reasonable Potential and Effluent Limitations for Ammonia .... 21 
Table 3: Estimated Point Source Nitrogen Loadings to the Connecticut, Housatonic and Thames Rivers Watersheds
 ..................................................................................................................................................................................... 25 
Table 4: Freshwater metals criteria (Total Recoverable) ............................................................................................. 29 
Table 5: Mass Balance Equations for Determining Reasonable Potential and Effluent Limitations ........................... 31 
Table 6:  Effluent Cadmium concentrations 2004-2006, as reported by laboratory .................................................... 32 
Table 7: Freshwater metals criteria for cadmium (Total Recoverable) ....................................................................... 33 
Table 8: Mass Balance Equation for Determining Reasonable Potential and Effluent Limits for Cadmium using zero 
(0). ............................................................................................................................................................................... 33 
Table 9: Mass Balance Equation for Determining Reasonable Potential and Effluent Limits for Cadmium using the 
method detection limit. ................................................................................................................................................ 33 
Table 10: Lead concentrations 2004-2006 ................................................................................................................... 34 
Table 11: Freshwater metals criteria for lead (Total Recoverable) .............................................................................. 34 
Table 12: Mass Balance Equation for Determining Reasonable Potential and Effluent Limits for Cadmium using 
zero (0)......................................................................................................................................................................... 35 
Table 13: Mass Balance Equation for Determining Reasonable Potential and Effluent Limits for Lead using the 
method detection limit. ................................................................................................................................................ 35 



                                                                                                          
NPDES Permit No. NH0100544 

Page 4 of 44  
 

  

 PROPOSED ACTION  
 
The Town of Sunapee, New Hampshire (“Town” or “Permittee”) has applied to the U.S 
Environmental Protection Agency (“EPA”) for reissuance of its National Pollutant Discharge 
Elimination System (“NPDES”) permit to discharge into the designating receiving water, the 
Sugar River.  
 
The discharge is from the Sunapee Wastewater Treatment Facility (“WWTF”), a 0.64 million 
gallon per day (MGD) publically owned treatment works (“POTW”), engaged in the collection 
and treatment of wastewater generated by a population of approximately 2,870 in the Town of 
Sunapee, NH and 2,698 in the Town of New London, NH. 
 
The existing permit was issued on February 21, 2007 and became effective on May 1, 2007. The 
permit was modified by letter on July 31, 2007 to include a newly approved test method for the 
analysis of E. coli. The modification made no change in the permit limits.  In 2011, EPA 
approved a reduction in Whole Effluent Toxicity (WET) testing frequency for Pimephales 
promelas in response to a request from the permittee (See Section VII. E. for more information). 
The permit expired on April 30th, 2012. The existing permit has been administratively extended 
as the applicant filed a complete application for permit reissuance in accordance with the 
Administrative Procedures Act (5 U.S.C. 558(cc)) and 40 C.F.R. § 122.6. This permit is hereafter 
referred to as the “2007 permit” or “the existing permit”.  
 
The draft permit, upon final issuance, shall supersede the 2007 permit. 
 

 TYPE OF FACILITY AND DISCHARGE LOCATION 
 
The Sunapee WWTF is a secondary wastewater treatment facility which is engaged in the 
collection and treatment of municipal wastewater. The treated effluent is discharged to the Sugar 
River (See Figure 1). The facility has a design flow of 0.64 MGD, the annual average daily flow 
rate reported in the 2011 application was 0.32 MGD and the average for the last 5 years has been 
0.36 MGD. The collection system is 100% separate sanitary sewer. There are no significant 
industrial users. 
 
Secondary treatment is provided by oxidation ditches. The wastewater treatment process is as 
follows: Wastewater enters the facility and is metered using a magnetic flow meter. The 
wastewater then passes through the headworks and into two anaerobic selector tanks followed by 
the two oxidation ditches, which run in series. Wastewater exits the second oxidation ditch and 
enters a splitter box where polyaluminum chloride (PAC) is added for phosphorus removal. 
Flow-paced dosing has recently been added for better control. Wastewater then flows into the 
two covered secondary clarifiers. Effluent from the clarifiers flows into a chlorine contact 
chamber, where sodium hypochlorite is added for disinfection. Effluent from the chlorine contact 
chamber is then dechlorinated using sodium bisulfite. Both the chlorination and dechlorination 
systems are flow-paced.  A flow diagram of the treatment process can be found at Figure 2.  
 
Currently, excess sludge is pumped to the sludge storage tank. Periodically, the sludge is pumped 
to the centrifuge for dewatering, then the dewatered sludge is trucked to Claremont where it is 



                                                                                                          
NPDES Permit No. NH0100544 

Page 5 of 44  
 

  

composted.  
 

 DESCRIPTION OF DISCHARGE 
 
A quantitative description of the discharge in terms of significant effluent parameters based on 
monitoring data submitted by the permittee from May 2011 to April 2016 is shown in Attachment 
A of this fact sheet. Metals data submitted by the permittee from June 2011 to March 2016 is 
shown in Attachment B of this fact sheet. 
 

 LIMITATIONS AND CONDITIONS 
 
The draft permit contains effluent limitations for outfall serial number 001 for effluent flow, 
biochemical oxygen demand (BOD5), total suspended solids (TSS), pH, Escherichia coli (E. coli), 
dissolved oxygen, total residual chlorine (TRC), total phosphorus, total recoverable aluminum, 
total recoverable copper, and whole effluent toxicity (“WET”).  The draft permit also contains 
effluent monitoring requirements for total kjeldahl nitrogen, total nitrate + nitrite, total nitrogen, 
ammonia nitrogen, hardness and total recoverable metals (aluminum, cadmium, copper, lead, 
nickel and zinc).  These proposed limitations and conditions, the basis of which are discussed 
throughout this fact sheet, may be found in Part I of the draft permit.   
 

 STATUTORY AND REGULATORY AUTHORITY  

A. General Statutory and Regulatory Background 
 
Congress enacted the Clean Water Act (“CWA” or the “Act”), "to restore and maintain the 
chemical, physical, and biological integrity of the Nation's waters." (CWA § 101(a)).  To achieve 
this objective, the CWA makes it unlawful for any person to discharge any pollutant into the 
waters of the United States from any point source, except as authorized by specified permitting 
sections of the Act, one of which is Section 402 (see CWA §§ 301(a) and 402(a)).  Section 402 
establishes one of the CWA's principal permitting programs, the National Pollutant Discharge 
Elimination System (“NPDES”).  Under this section of the Act, EPA may "issue a permit for the 
discharge of any pollutant, or combination of pollutants" in accordance with certain conditions 
(see CWA § 402(a)).  NPDES permits generally contain discharge limitations and establish 
related monitoring and reporting requirements (see CWA § 402(a)(1) and (2)). 

Section 301 of the CWA provides for two types of effluent limitations to be included in NPDES 
permits: technology-based effluent limitations and water quality-based effluent limitations (see 
CWA §§ 301, 303, 304(b). Also see 40 C.F.R. Parts 122, 125 and 131).  Technology-based 
limitations, generally developed on an industry-by-industry basis, reflect a specified level of 
pollutant reducing technology available and economically achievable for the type of facility 
being permitted (see CWA § 301(b)). As a class, POTWs must meet performance-based 
requirements which are based upon secondary treatment. The secondary treatment technology 
guidelines (effluent limits) consisted of effluent limitations for BOD5, TSS and pH (see 40 
C.F.R. Part 133).   



                                                                                                          
NPDES Permit No. NH0100544 

Page 6 of 44  
 

  

Water quality-based effluent limits are developed and incorporated in the NPDES discharge 
permits to ensure that state water quality standards are met regardless of the decision made with 
respect to technology and economics in establishing technology-based limitations.  In particular, 
Section 301(b)(1)(C) of the CWA requires achievement of "any more stringent limitation, 
including those necessary to meet water quality standards...established pursuant to any state law 
or regulation..."  See 40 C.F.R. §§ 122.4(d), 122.44(d)(1) (providing that a permit must contain 
effluent limits as necessary to protect state water quality standards, “including State narrative 
criteria for water quality”) (emphasis added) and 40 C.F.R. §122.44(d)(5) (providing in part that 
a permit incorporate any more stringent limits required by Section 301(b)(1)(C) of the CWA).  

The CWA requires that States develop water quality standards for all water bodies within the 
state (see CWA § 303).  Water quality standards consist of three elements: (1) one or more 
designated use for each waterbody or waterbody segment in the state; (2) water quality criteria 
consisting of numerical concentration levels and/or narrative statements specifying the amounts 
of various pollutants that may be present in each waterbody without impairing the designated 
use(s) of that waterbody; and (3) an antidegradation provision focused on protecting high quality 
waters and protecting and maintaining the level of water quality necessary to protect existing 
uses (CWA § 303(c)(2)(A) and 40 C.F.R. § 131.12).  The limits and conditions contained with 
the draft permit reflect the goal of the CWA and EPA to achieve and then to maintain water 
quality standards within the receiving water. 

The applicable state water quality standards can be found in the New Hampshire Code of 
Administrative Rules, Surface Water Quality Regulations, Chapter Env-Wq 1700 et seq.  See 
generally, Title 50, Water Management and Protection, Chapter 485A, Water Pollution and 
Waste Disposal Section 485-A.  These regulations were readopted effective May 21, 2008. 

Receiving stream requirements are established according to numerical and narrative standards 
adopted under state law for each stream classification.  When using chemical-specific numeric 
criteria from a state's water quality standards to develop permit limits, both the acute and chronic 
aquatic life criteria are used and expressed in terms of maximum allowable in stream pollutant 
concentrations.  Acute and chronic aquatic life criteria are generally implemented through 
maximum daily limits and average monthly limits, respectively.  When a state has not 
established a numeric water quality criterion for a specific pollutant that is present in the effluent 
in a concentration that causes or has the reasonable potential to cause or contribute to a violation 
of narrative criterion within a water quality standard, the permitting authority must establish 
limits in one or more of the following ways: (1) based on a calculated numeric criterion for the 
pollutant which the permitting authority demonstrates will attain and maintain applicable 
narrative water quality criteria and fully protect the designated uses; (2) on a case-by-case basis 
using water quality criteria published under CWA § 304(a); supplemented as necessary by other 
relevant information; or (3) in certain circumstances, based on an indicator parameter ( 40 C.F.R. 
§ 122.44(d)(1)(vi)(A-C)).   

Under Section 301(b)(1) of the CWA, POTWs must have achieved effluent limitations based 
upon secondary treatment by July 1, 1997. Since all statutory deadlines for meeting technology-